Repair Parts Manual
Manuel De Piéces De Rechange @

YTH24K48 / 96048005400

Please read the operator's manual carefully and make sure
you understand the instructions before using the machine.

583 95 66'27 A M Lisez trés attentivement et soyez certain de comprende English/French

ces instructions avant d’utiliser cette machine.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor when ordering repair parts. The
illustrations may or may not represent the actual assemblies; therefore, it is not recommended to use this manual as a guide to assemble
or disassemble the tractor. Some hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

. Product - “TRACTOR”
. MODEL NUMBER - “YTH24K48" (96048005400)

. Part Number

. Part Description

TABLE OF CONTENTS

£ 0 1 1 O 3
I 0o I ] 0 4-5
O S 6-7
9 L 8-9
ENGINE . ......ocieieecceeiescssreressssse e s esssss e s eesssms e e eassssmeeneassssmeseeassssmereaasasmssneassammeneeasssmmnneesamnnnesssannnnenssssnnnnsenssnnnnnessssnnnnns 10-11
£ I =1 = o | 12-13
MOWER DECK .....coiiiiicceiriissssssesiesssssessessssssseessssssessessssssesesasssssssesssssnesmessssnsnssassssnsnnesssssnnnessannenesssssnnnnsssssnnnnnessssnnnnes 14-15
10 2 o I 16
£ L 17
9 0 L 18
B {7 1 B N 19-22

COMMENT UTILISER CE MANUEL

Ce manuel a été dessiné pour fournir le client avec les moyens d'identification des pieces de détachées du tracteur quand il/elle a
besoin de commander les pieces de rechange. Les illustrations ne peuvent pas représenter exactement le modele que vous avez
acheté. N'utilisez pas ce manuel comme un guide dans le montage et/ou démontage de votre tracteur. La visserie montrée est plus
grande pour faciliter l'identification.

Chagque tracteur a un numéro de modele particulier.
Le numéro de modeéle du produit se trouvera sur l'aile, dessous le siege.
Lorsque vous commandez des pieces de rechange, donnez toujours les renseignements suivants:

. Produit - "TRACTEUR"

. NUMERO DU MODELE - “YTH24K48" (96048005400)
. Numéro de la Piece

. Description de la Piece

TABLE DE MATIERES

Lo 2] =1 N 23
(ST o 5 =1 (e 11 24-25
CHASSIS/ENCEINTES ....e.cuucueuiescsecssssssssssssssssssssssssssssesssssssssssesesssssssassesssssassssassasssssesssssssassassasssssessssassassesssssssassans 26-27
ENTRAINEMENT ...oucutitriecucssesescsssssssssssssssssssssssssssssessssssssssssssssssssssstassssssassssssssassssssassssssssss et assssssstassssssasassssssassssssases 28-29
Yo 1 =L U = 30-31
ENSEMBLE DE LA DIRECTION .....ccuiiuiuiusesasesssssssssesssssssssssssssssssssssassssassssasssssssssssassssassssassssasssssssassssassssassssassssans 32-33
(oY 23 1 =1 30T = o] 0] <UL S 34-35
LEVAGE DE LA TONDEUSE ......csecteiucsesssessssssssssssssssssssssssssassssssssssssassssssssessssssssessssassssassssassassssassasassasassasassessssasasss 36
ENSEMBLE DU SIEGE ....eiuiucucereiacssassssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssssnsassssssssssssassssssassssssssassssssnsassnes 37
DECALCOMANIES ......cocuieecuiecassscssessssssssssssssssssssssssssssassssasssssssesassssasssssssassssssssssssssssssasssssssessasassssassasassesassesassesassasases 38
(Y 7Y N 1 =S 39-42



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
SCHEMATIC

SCH12
+ ‘ -
BATTERY SOLENOID
T \ STARTER
RED |
—(0— 0\ O—=—0||| O
AMMETER FUSE I
(OPTIONAL) | L BLACK
|
I | I
[ o !
WHITE PTO SWITCH WHITE |
DISENGAGED) - —————— |4 :
o _______u1

ICLUTCH/BRAKE
U] . _(PEDAL UP)_ |

I
I
I
I
I
' Y GRAY
|
I

REVERSE SWITCH
(NOT IN REVERSE)

e @T
12 BLACK

l SEAT SWITCH
(NOT OCCUPIED)

BLACK

2\

[
| JUNCTION
JCONNECTOR [T "X~ ’q’\” Ay

. w O

E I

I

2 ! SHORTING

2 | CONNECTOR

a | CHASSIS
| HARNESS o ______

I]C I]F I]H IGNITION | () SPARK :
Q "t pLUGS GAP @
B [E e (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
I]A I]D METER O
PTO SWITCH E| I S T s —
[
(MATING SIDE) POWER OUTLET
(OPTIONAL)
,,,,,,,, CHARGING SYSTEM OUTPUT
FUEL SHUT-OFF 9-16 AMP DC @ 3600 RPM
SOLENOID
(IF EQUIPPED) ()  REcULATOR
RED STATOR
AAA

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

O ! BROWN @
T
LIGHT |

SWITCH ! @

ORANGE

BLACK

HEADLIGHTS
[——l
0; G WIRING INSULATED CLIPS
—Q—
NOTE: IF WIRING INSULATED
IGNITION SWITCH o q CLIPS WERE REMOVED FOR ~ NONREMOVABLE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF MiGIAL 0, O SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —O—
RUN/OVERRIDE| B+Al = WIRING. REMOVABLE
RUN B+Al L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+S+ AL CONNECTOR CONNECTOR

(MATING SIDE)



T11S

With Charge Indicator Option

\

With 12V Outlet Option

103

59

With Service Minder Option

TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

ELECTRICAL




TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

ELECTRICAL

KEY PART

NO. NO.

1 532 16 34-65
2 874 76 04-12
8 532 18 64-91
16 53217 61-38
21 532 40 02-52
22 53200 41-52
24 53240 02-53
25 53241 28-95
26 53217 51-58
27 87351 04-00
28 532 14 54-91
29 53240 15-45
30 53219 33-50
33 5324119-35
34 5321107-12
40 53240 11-04
41 817 72 04-08
42 53213 15-63
43 53219 25-07
46 53240 17-63
50 53217 46-51
55 81706 05-12
71 532 19 42-76
79 53217 52-42
90 5324353-95
91 532 19 02-70
99 81767 04-12
100 81909 14-16
102 532 40 44-54
105 53240 75-68

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Battery Box

Switch Bagger Present
Harness Socket Light

Bulb, Light #1156

Cable Battery

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable Ground 21" Blk 6 Ga.
Switch Seat

Switch Ign

Key/Chain

Switch Light/Reset

Harness Ign. Dash/Lift
Screw Thd Cut 1/4-20 x 1/2
Cover Terminal Red
Solenoid

Gauge Hourmeter

Switch PTO

Screw Thdrol 5/16-18 x 3/4
Harness Ign Chassis/Lift
Socket Asm. Bulb Twistlock
Cover Terminal Battery
Strap Battery

Screw Hexwsh Thdrol 1/4-20 x 3/4
Washer 9/32 x 7/8 x 16 Ga.
Harness Pigtail

Switch Reverse TT Pedal Control

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



[s2]
A
g
(92}
2
I
T
(0]
x
e
@
7}
17}
©
<
G

TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

CHASSIS



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
CHASSIS

KEY PART

NO.

NO.

532 44 44-81
532 43 74-80
532 44 11-77
532 43 97-33
532 43 77-62
532 44 33-85
580 91 08-01
817 06 05-12
532 44 11-78
873 68 05-00
817 49 05-08
532 41 63-58
532 40 75-90
532 43 97-74
532 43 66-70
532 43 98-70
817 00 06-12
532 43 97-81
532 14 24-32
532 19 68-26
532 19 63-04
532 40 07-76
532 19 52-27
532 19 54-57
532 40 68-59
874 52 05-20
532 43 74-55
873 90 05-00
532 40 41-37
532 41 34-85
532 43 97-28

DESCRIPTION

Applique

Dash

Hood

Lens LH

Grille Asm.

Lens RH

Plate Engine

Screw 5/16-18 x 3/4

Fender

Nut Lock 5/16-18

Screw 5/16-18 x 1/2

Screw #10 x 0.750 BOS Thread
Bumper Dash

Air Duct

Pivot Bracket Hood

Shield Browning

Screw Hexwsh Thdr 3/8-16 x 3/4
Window Fuel

Screw

Support Tank Rear
Crossmember

Screw 10-24 x 5/8

Bushing Steering

Chassis

Dash Lower

Bolt 5/16-18 x 1-1/4 Full. Thd.
Insert Reflective RH

Nut Lock Hex Flange 5/16-18
Plug Hole Dash Lower

Plate Deck Lift

Vent Side Hood RH

KEY PART

NO.

203
204
205
206
207
208
213
214
217
218
228
233
234
235
236
282
283
284
285
286
287
297
335
336
350

NO.

532 43 97-27
532 44 44-84
532 43 97-30
532 43 97-29
532 43 97-34
532 43 97-35
874 76 05-12
532 19 91-45
532 40 91-67
532 19 63-95
532 19 51-61
532 19 65-39
532 40 47-42
532 40 61-29
873 93 05-00
532 41 41-10
532 43 98-61
532 43 98-23
532 41 63-15
532 41 63-17
817 60 04-06
532 43 74-56
532 44 82-04
532 44 53-09
532 44 51-43
532 40 09-44

DESCRIPTION

Vent Side Hood LH
Vent Top Hood

Skirt Hood Side RH
Skirt Hood Side LH
Bezel RH

Bezel LH

Bolt 5/16-18 unc x 3/4
Clip Retainer Tinner
Rod Pivot

X-Piece Hood Stop
Stud Fastner

Bolt, Shoulder
Bumper Hood

Spacer Fender

Nut Lock 5/16-18 unc
Clip Retainer Console
Console Asm. Decklift
Console Asm.
Console Insert RH
Console Insert LH
Screw Hex Washead 1/4-20 x 3/8
Insert Reflective LH
Cover Lower Dash RH
Cover Lower Dash LH
Clip Xmas Tree

Kit Bumper

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
DRIVE

drive-tex_K46_pedal_79_r2



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

DRIVE

KEY PART

NO. NO.

1 -
2 532 12 35-83
15 81913 13-16
17 532 41 36-78
26 53219 96-79
29 53240 38-06
33 81200 00-01
35 53243 54-86
42  5321248-72
49 87211 06-14
50 532 1943-27
51 873 90 06-00
52 532 19 43-26
56 532 13 09-69
64 53219 78-65
73 87449 05-40
80 53244 06-19
92 87476 05-20
99 53241 57-42
116 873 90 05-00
1256 817 00 05-12
143 817 49 05-08
1563 532 12 47-88
159 876 02 04-12
160 532 16 94-84
161 532 10 57-09
163 53244 82-75
166 532 42 91-64
167 532 40 52-57
170 532 19 43-22

DESCRIPTION

Transaxle, TUFFTORQ K46 BT
(426120)(Order parts from
transaxle manufacturer.)

Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove

V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt Hex Fighd 5/16-18 Gr. 5
Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Asm. Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push

Latch Brake Parking

Keeper Belt Centerspan

KEY PART

NO.

171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
227
230

NO.

872 11 06-16
532 13 70-57
532 44 14-55
872 11 06-22
532 19 43-21
81913 32-10
532 19 43-23
532 19 43-17
532 19 43-18
817 00 06-16
532 19 58-04
53212 17-48
532 44 85-96
532 19 78-68
532 19 78-69
532 19 95-92
532 40 09-80
532 12 01-83
532 40 31-19
532 42 12-63
532 40 17-23
532 19 61-31
532 40 31-87
879 21 20-10
532 40 33-19
532 40 15-64
817 49 05-12
532 18 89-67

DESCRIPTION

Bolt RDHD SQNK 3/8-16 unc x 2
Spacer Split

Handle Parking Brake
BoltRdhd Sqnk 3/8-16x2-3/4Gr.5
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive

Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Bracket Clutch Anti-Rotation
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward Pad

Pedal Reverse

Bracket Pulley Idler

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Torque

Screw Thd. 5/16-18 x 3/4
Washer Hardened

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
ENGINE

SPARK ARRESTER KIT

engine-tex_Kohl-2cyl_10_r2

10



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 === —-- Engine Kohl No. SV725-3031 (583918201)
(Order parts from engine manufacturer.)

2 532 44 59-62  Muffler

9 53219 43-20  Keeper Belt Engine

11 532 40 00-08  Clutch Electric

12 532 4050-97  Pulley Engine

15 53243 80-80 Tank Fuel

18 5324392-08 Cap Asm

20 5321829-37  Control Throttle

21 532 41 63-58  Screw #10 x 0.750 BOS Thread

22 5321915-96 Control Choke Ergo 45" Blk.

28 5324011-35  Fuel Line

29 5321371-80 Spark Arrester Kit

37 5321234-87 Clamp Hose

41 532 1261-97 Washer 1-1/2 OD x 15/32 ID x .250

42 81004 07-00  Washer Lock 7/16

45 87351 04-00 Nut Keps Hex 1/4-20 unc

62 5324340-17  Shield Heat Muffler

69 5321860-54  Gasket

70 5321466-99 Tube Exhaust LH

71 53214 67-00  Tube Exhaust RH

79 5321923-34  Screw Socket Head 5/16-18 x .75

81 532 14 84-56  Tube Drain QOil Easy

82 5324282-87 Valve Qil Drain

85 5321739-37 BoltHex7/16-20 x4 Gr. 5

87 53217 18-77 Bolt5/16-18 unc x 1 w/Sems

90 8170006-16  Screw 3/8-16 x 1

92 8171206-16  Screw 3/8-16 x 1

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Kohler Co.

1-800-544-2444

11



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
STEERING ASSEMBLY

steering-tex. HUSQSR_14_r1 T——_ S / 53

12



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

STEERING ASSEMBLY

KEY PART

NO. NO.

1 532 43 97-40
2 532 19 59-68
4 532 40 30-87
5 532 40 30-88
6 532 12 49-31
7 53212 17-48
8 812 00 00-29
9 532 12 12-32
13 5321217-49
14 810 04 06-00
15 873 54 06-00
16 53240 82-19
19 53219 47-29
21 53218 67-37
22 53242 05-37
26 5324397-43
28 81700 06-12
35 5321947-32
45 8191838-12
51 87394 08-00
53 53218 89-67
57 5321972-46
58 532 19 47-47
59 532 1947-48
60 87397 10-00
61 53219 47-40
62 53219 47-41
63 81700 05-12
64 532 1998-49
66 87102 07-48
67 53219 47-37
68 87390 07-00
69 5321991-62
70 5321961-97
122 532 44 49-62

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Bearing, Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hicl Spr 3/8
Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Adapter, Wheel Steering
Steering, Support Lower

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer 9/16 x 2-3/8 x 12 Ga.
Nut Hex Jam Toplock 1/2-20 unf
WasherHardened.793x1.637x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front

Cap Gear Sector Tex

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

13



14

48 _Deck_tex_22_r1

TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

MOWER DECK



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

MOWER DECK
KEY PART

NO. NO.

1 532 44 12-93
6 532 19 72-48
7 532 19 91-02
8 532 19 30-03
11 532 18 00-54
12 532 40 48-51
13 53218 72-91
14 532 18 72-81
15 532 11 04-85
16 81913 13-12
17 87211 05-05
18 872 14 05-05
19 532 19 42-08
20 53217 43-78
21 873 68 05-00
22 53217 44-93
24 53210 53-04
25 5321781-02
26 53211 04-52
27 53218 17-07
29 53213 14-91
30 53217 39-84
31 532 18 76-90
32 5321535-32
33 53240 02-34
39 5321973-80
43 532 1960-65
46 5321377-29
47 5321972-42
48 5321973-79
49 87390 06-00
50 817 49 06-36
52 53219 31-97
54 87211 06-12

DESCRIPTION

Deck Weldment Mower
Cover Mandrel LH

Cover Mandrel RH

Bolt 7/16 Asm. Blade

Blade High Lift

Rod Anti-Sway

Shaft Asm. w/Lower Bearing
Housing, Mandrel

Bearing, Ball, Mandrel
Washer 13/32 x 13/16 x 12 Ga.
Bolt 5/16-18 x 5/8

Bolt RdHd 5/16-18 unc x 5/8
Pin Cotter 5/16 Bow Tie Lock
Baffle Vortex

Nut, Crownlock 5/16-18 unc
Stripper Mandrel

Cap Sleeve

Spring, Torsion

Nut, Push

Deflector Shield

Rod, Hinge

Screw, Thdroll Washer Head
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Flg. Top Lock

Pulley, Idler, 4.50 Hub

Arm, Idler

Screw, Thdroll. 1/4-20 x 5/8
Belt Deck Drive

Pulley Idler 4.50 RAW

Nut, Lock Flg. 3/8-16 unc
Screw TT 3/8-16 x 2-1/4
Pulley Idler 48" Primary

Bolt Carr. Sh 3/8-16 x 1-1/2 Gr. 5

15

KEY PART

NO.

97

98

101
102
103
104
105
106
113
114
116
117
120
122
185
187
188
189
190
194

241
242

NO.

532 17 85-15
532 19 61-05
532 17 68-98
87108 10-10
819 06 12-16
810 07 10-00
532 16 07-93
532 12 50-04
872 11 05-08
532 19 74-51
532 19 34-06
532 17 48-73
81913 20-12
532 18 75-57
873 90 07-00
532 19 51-61
873 90 05-00
532 19 51-85
532 19 65-39
874 49 07-36

532 15 29-27
532 41 55-98
532 41 64-05
532 18 72-92

532 41 82-23

DESCRIPTION

Washer Hardened

Spring Drive

Cover Mulch

Screw

Washer #10

Washer Lock #10

Latch Asm. Mulch

Nut Weld

Bolt Rdhd Sgnk 5/16-18 x 3/4
Rod Tension Relief

Bolt, Shoulder

Gauge Wheel

Washer 13/32 x 1-1/4 x 12 Ga.
Bushing Tension Relief

Nut Lock Flange 7/16-14 Gr. 5
Stud Fastener w/"D" Anti-Rotation
Nut Lock Hex Flange

Arm Susp. Mower Rear

Bolt Shoulder

Bolt Hex Washer Head 7/16-14 x
2.25

Screw TT #10-32.5 3/8 Flange
Port, Washout

Coupling Quick Connect

Mandrel Assembly (Includes hous-
ing, shaft assembly, and bearing
only - pulley/nut/washer and blade
bolt/washers not included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
MOWER LIFT

KEY PART

NO.

NO.

532 42 20-27
532 19 52-31
580 96 23-01
532 19 63-14
532 19 42-09
532 41 07-10
819 19 19-12

DESCRIPTION

Shaft Asm. Cross, Lift

Lever Asm., Lift

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

16

KEY PART

NO.

NO.

532 19 42-08
532 19 51-81
817 00 06-12
532 19 52-64

DESCRIPTION

Pin Cotter 5/16 Bow Tie Lock
Link Lift Susp Mower Rear
Screw 3/8-16 x .75

Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54
SEAT ASSEMBLY

seat-tex_6.5SL_2

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 53243 98-22  Seat 37 8738005-00 Nut, Lock 5/16-18 unc

2 53218 01-66  Bracket Pivot Fender 40 53243 98-71 Handle Slide Seat

3 532 14 06-75  Strap, Asm Fender 41 5321982-00 Spring Latch Seat

6 8738006-00 Nut, Lock w/Ins. 3/8-16 unc 43 8747606-12 Bolt 3/8-16 x 3/4

7 532 12 41-81 Spring, Seat Cprsn 44 8191338-12  Washer 13/32 x 2-3/8 x 12 Ga.

8 53217 18-77  Bolt 5/16-18 unc x 3/4 w/Sems

10 5321969-77 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 53217 18-52  Bolt, Shoulder 5/16-18 1 inch = 25.4 mm

17



TRACTOR - MODEL NO. YTH24K48 (96048005400), PRODUCT NO. 960 48 00-54

DECALS
16 15 17 16
14 1
|
X
\ 7
f_
* I
O —
L
\/\ —
5
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 581 57 90-01 Decal, Warning 16 581 62 73-01 Decal, Hood Logo
3 581 57 99-01 Decal, Warning 17 583 91 83-01 Decal, Replacement
5 581 72 45-02 Decal, Caution -- 581 72 48-01 Decal, Bypass
7 581 57 95-01 Decal, Warning -- 532 43 96-81 Pad, Footrest, LH
8 581 58 00-02 Decal, Mower Sch. -- 532 43 96-82 Pad, Footrest, RH
9 532 14 50-05 Decal, Battery Dnge/Poi -- 115 56 92-27 Manual Operator's (English/French)
14 532 44 63-18 Decal, Panel Side - - 583 95 66-27 Manual Parts (English/French)
15 532 42 38-29 Decal, Cust. Resp.
WHEELS AND TIRES KEY  PART
NO. NO. DESCRIPTION
1 532 05 91-92 Cap, Valve, Tire
2 532 06 51-39 Stem, Valve
3 532 13 83-36 Rim Assembly, Front
4 4 532 05 99-04 Tube, Front (Service Item Only)
10 5 532 10 62-22 Tire, Front
6 532 12 49-57 Fitting, Grease (Front Wheel Only)
5 9 7 532 12 49-59 Bearing, Flange (Front Wheel Only)
8 532 17 50-39 Cap, Axle
9 532 13 84-68 Tire, Rear
10 532 12 49-26 Tube, Rear (Service Item Only)

wheel_art_1-vgt

18

532 13 83-37 Rim Assembly, Rear
532 14 43-34 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



tHusqvarna

Consumer Wheeled Products - Limited Warranty

Husgvarna warrants to the original retail purchaser that this Husqvarna® product is free from defects in material or workmanship under normal use
and maintenance from the date of retail purchase for the applicable Warranty Period shown on Exhibit A. This Limited Warranty may not be transferred
to any subsequent purchaser of this Husqvarna® product. Certain components (e.g., engines and transmissions) are excluded from coverage, and other
limitations apply, as described in this document. Husqvarna will repair or replace at its discretion, any defective product or part covered by the Limited
Warranty, free of charge at any authorized Husqvarna Servicing Dealer/Center using original OEM Husqvarna replacement parts, subject to the
limitations and exclusions described below. Husqvarna does not offer an over-the-counter exchange program.

DISCLAIMERS, LIMITATIONS AND EXCLUSIONS

1. WARRANTY DISCLAIMER. THIS LIMITED WARRANTY IS THE SOLE EXPRESS WARRANTY PROVIDED BY HUSQVARNA AND THERE ARE NO
WARRANTIES WHICH EXTEND BEYOND THE DESCRIPTION ON THE FACE HEREOF, EXCEPT AS MAY BE PROVIDED BY LAW. THIS WARRANTY IS
GIVEN ONLY BY HUSQVARNA, AND MAY BE MODIFIED ONLY BY HUSQVARNA. THIS LIMITED WARRANTY IS THE FINAL EXPRESSION OF OUR
AGREEMENT, AND IS A COMPLETE AND EXCLUSIVE STATEMENT OF THE TERMS OF THAT AGREEMENT. THIS LIMITED WARRANTY GIVES YOU
SPECIFIC LEGAL RIGHTS, AND YOU MAY ALSO HAVE OTHER RIGHTS WHICH VARY BASED ON LOCALITY

2. LIMITED DURATION. ANY WARRANTY THAT MAY BE IMPLIED BY LAW (INCLUDING ANY IMPLIED WARRANTY OF FITNESS FOR A
PARTICULAR PURPOSE OR USE AND IMPLIED WARRANTY OF MERCHANTABILITY) IS LIMITED TO THE DURATION OF THE APPLICABLE
WARRANTY PERIOD UNDER THIS LIMITED WARRANTY. SOME LOCALITIES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED
WARRANTY LASTS, SO THE ABOVE LIMITATIONS MAY NOT APPLY TO YOU.

3. EXCLUSIVE REMEDIES. SOME LOCALITIES, INCLUDING THE PROVINCE OF QUEBEC, DO NOT ALLOW THE EXCLUSION OR LIMITATION OF
LIABILITY FOR INJURY TO PERSON OR FOR DAMAGES RESULTING FROM THE FAULT OF THE MANUFACTURER AND/OR THE EXCLUSION OR
LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES. AS SUCH, SOME OF THE FOLLOWING LIMITATIONS MAY NOT APPLY TO YOU. THE
ABOVE REMEDIES ARE THE EXCLUSIVE REMEDIES FOR ANY BREACH OF THIS LIMITED WARRANTY. NO OTHER REMEDY, INCLUDING, BUT NOT
LIMITED TO ANY SPECIAL, INCIDENTAL, INDIRECT OR CONSEQUENTIAL DAMAGES, FOR LOST PROFITS, LOST SALES, INJURY TO PERSON OR
PROPERTY, OR ANY OTHER INCIDENTAL OR CONSEQUENTIAL LOSS SHALL BE AVAILABLE, AND ALL SUCH DAMAGES ARE HEREBY
DISCLAIMED.

4. Engines, Transmissions and certain other components are NOT covered. This Limited Warranty does not cover any of the following:

(a) Engines and Attachments.Except where otherwise indicated on Exhibit A, all Engines and Attachments are not covered by this Limited Warranty. In most cases, these
items are NOT manufactured by Husqvarna in which case they may be covered separately by their respective manufacturer's warranties if one is provided and included with
the product at the time of purchase. All such claims must be submitted and sent to the appropriate manufacturer or as otherwise directed in those separate warranties.
Husqgvarna is not authorized to handle warranty adjustments or repairs on engines manufactured by Briggs & Stratton, Honda, Kawasaki, or Kohler (with the exception of
models equipped with LCT engines). Husqvarna does not assume any warranty obligation of the other manufacturers' engines under this Limited Warranty.

(b) Transmissions. Except where otherwise indicated on ExhibitA, Transmission / Transaxle (including Drive Systems) are not covered by this Limited Warranty. In most
cases, these items are NOT manufactured by Husqvarna in which case they may be covered separately by their respective manufacturer's warranties if one is provided and
included with the product at the time of purchase. The following transmission / transaxle manufacturers, Dana, Hydro-Gear, Tuff-Torq provide a warranty for the
transmission / transaxle to the ultimate purchaser or to Husqvarna. Husqvarna will assign the transmission / transaxle manufacturer's warranty or any rights thereof to the
original purchaser of the unit. To obtain transmission / transaxle warranty service, first contact the retailer who you purchased the unit from. Should you require assistance
or have any questions concerning transmission / transaxle warranty coverage, contact Husqvarna directly at our website www.husqvarna.com or call 800-487-5951 (US) or
800-805-5523 (Canada) for an authorized Husqvarna service provider. All such claims must be submitted and sent to the appropriate manufacturer or as otherwise directed
in those separate warranties. Husqvarna is not authorized to handle warranty adjustments or repairs on transmissions or transaxles. Husgqvarna does not assume any
obligations under this Limited Warranty for the above listed manufacturers (for exceptions - see Exhibit A).

(c) Expendable Parts. This Limited Warranty does not cover general maintenance parts and items ("Expendable Parts"), including without limitation spark plugs, bulbs,
filters, lubricants, starter cords, belts, blades, and blade adapters.

(d) Emissions Control Components. This Limited Warranty does not cover Emissions control equipment and components to the extent regulated by the U.S. Environmental
Protection Agency or similar state, provincial or federal agencies. Such equipment and components are covered by a separate emission control warranty statement supplied
with your new product. Please consult this separate warranty statement for details.

5. Any COMMERCIAL, INSTITUTIONAL, AGRICULTURAL, INDUSTRIAL, INCOME PRODUCING, or RENTAL use will result in either
No Warranty or a Shortened Warranty Period. Depending on the product, there is either NO WARRANTY (whether statutory, contractual or
otherwise) or a reduced warranty if the product is used for commercial, institutional, agricultural, industrial, income producing, or rental purposes and, in
such circumstances, this Limited Warranty is offered instead of and replaces any warranty regime provided for by law. Please refer to Exhibit A.

6. Reconditioned or Refurbished Products have a 30 Day Limited Warranty. Under this Limited Warranty, Certified Factory Reconditioned or
Refurbished products have a 30 Day Limited Warranty for parts and labor for Non-Commercial Use. Products are only reconditioned at the Husqvarna
Factory.

7. Owner's (Your) Responsibilities. To preserve your rights under this Limited Warranty, you must exercise reasonable care and use of the product,
including, following the preventative maintenance, storage, fuel and oil usages as prescribed in the enclosed operator's manual. For example, the
following items are the Owner's responsibility and are not covered by this Limited Warranty:

a. Set-up and pre-delivery service, and engine tune-ups;
b. Adjustments after the first (30) thirty days of purchase and beyond, such as throttle cable, belt guides adjustments; and
¢. Preventative maintenance as outlined in the operator's manual.

In addition, you must cease using the product immediately upon any failure or damage. The product should be taken to an authorized Husqvarna
servicing dealer prior to any further use.

8. Damages resulting from normal aging, wear and tear or neglect are NOT covered. The Limited Warranty does not cover damage other than
that resulting from defects in material or workmanship. The following are NOT considered defects in material or workmanship, and therefore are NOT
covered.

19



(8)  ADbrasion 1o mower decks;

(b)  Tires damaged by external punctures;

(c) Natural discoloration of materials due to ultraviolet light;

(d) Damage to cutting equipment by way of contact with, rocks, or other non-approved materials and/or structures;

In addition, this Limited Warranty does not cover damages, malfunctions or failures resulting from abuse or neglect of the product related to or including
any of the following:

(e) Failure to provide or perform required maintenance services as prescribed in the operator's manual;

(f)  Abuse, misuse, neglect, modifications, alterations, normal wear, improper servicing, use of unauthorized attachments, Lack of lubrication or
engine failure, due to the use of oils that do not meet Engine manufacturer's specifications;

(g) Use of gasohol, containing methanol (wood alcohol). Gasohol which contains a maximum 10% ethanol (grain alcohol) or 15% MTBE
(methyl/tertiary/butyl/ether) is approved,;

(h)  Use of ether or any starting fluids;

(i)  Pressure cleaning or steam cleaning the product;

(J)  Use of spark plugs other than those meeting emission performance requirements listed in the operator's manual;

(k)  Tampering with engine speed governor or emission components, or running engines above specified and recommended engine speeds as
listed in your operator's manual,

(I)  Operation of the unit with improperly installed/removed or modified cutting shields, guards, or safety devices;

(m) Any removed/damaged air filter, excessive dirt, abrasives, salt water, moisture, corrosion, rust, varnish, stale fuel, or any adverse reaction due
to incorrect storage procedures;

(n)  Failures due to improper set up, pre-delivery service or repair service by anyone other than an authorized Husqvarna servicing dealer during
the warranty period,;

(o) Dirt contaminated grease or oil, use of incorrect type of greases or oils, failure to comply with recommended greasing intervals, water or

moisture damage, and/or improper storage;
(p) Sprayers pumping or spraying caustic or flammable materials, lack of or broken strainers; or

(g) Continued use of product, after initial operational problem or failure occurs.

9. Reinforced Stamped (Armor Protected) 10 Year Limited & Fabricated Limited Lifetime, Deck Warranties. These Limited Warranties are for
the deck shell only — mechanical components/parts such as belts, pulleys, spindle housings, bearings, blades, rods, height adjusters, caster/anti scalp
wheels etc... are NOT covered. The Limited Lifetime Warranty does not cover damage other than that resulting from defects in material or
workmanship. The following are NOT considered defects in material or workmanship, and therefore are NOT covered:

(@) Abrasion to mower decks, including sand wear;

(b) Damage to cutting equipment by way of contact with, rocks, or other non-approved materials and/or structures;
(c) Rustand corrosion; and
(d) Natural discoloration of paint or other materials due to ultraviolet light.

HOW TO OBTAIN SERVICE

10. Authorized Husqvarna Servicing Dealer/Center. In order to obtain warranty coverage it is your responsibility (at your expense) to deliver or ship
your Husqvarna unit to an authorized Husgvarna Servicing Dealer/Center and arrange for pick-up or return of your unit after the repairs have been made.
If you do not know the location of your nearest authorized Husqvarna Servicing Dealer, call Husqvarna, at 1-800-487-5951 during the hours of 8:00 AM
to 8:00 PM Eastern Standard Time, or visit www.husgvarna.com. Should you require assistance or have questions concerning this Limited Warranty, you
may contact us at 800-487-5951 (US) or 800-805-5523 (Canada) during the hours of 8:00 AM to 8:00 PM Eastern Standard Time or contact us through
the web at www.husqvarna.com,

11. Documentation Required. You must maintain and present Proof of purchase (including date, product model and, if applicable, engine serial
number) to an authorized Husqvarna Servicing Dealer for warranty service under this Limited Warranty. Proof of purchase rests solely with you.
Husqvarna encourages you to register your product online at www.usa.husgvarna.com (US & Canada) to help ensure, among other things, that you can
be notified of important product information. However, registering your product is not a condition of warranty service.

Husqvarna Professional Products, NA, In.
9335 Harris Corners Parkway, Suite 500, Charlotte, NC28269

57549 43-01 W 2012 IR

20



Consumer Wheeled Limited Warranty Chart 2012

Exhibit A

Product/Component

Consumer (personal,

household use only)

Commercial (any commercial,
professional, institutional, agricultural, or
income producing use, other than
Rental Use

Rental (any
rental usage)

Frame, Chassis, Front Axle 5 Years No Warranty No Warranty
Engine* * * *
Transmission (if made by Husqvarna/Peerless) 3 Years No Warranty No Warranty
Transmission (if third party)** ** x* **
XLS Models only - stamped deck shell. Armor

Protected Limited Warranty 10 Years No Warranty No Warranty
Fabricated Deck shell. Limited Lifetime Warranty o No Warranty No Warranty
Battery 1 Year Pro-rated No Warranty No Warranty

Other Non-ExiendabIe Comionents 3 Years No Warranti No Warrani
Engine* * * *
Transmission ** ** No Warranty No Warranty
RZ4623 (967009801 & 967009802)

RZ5426 (967003601 & 967003602) - stamped deck

shell. Armor Protected Limited Warranty 10 Years No Warranty No Warranty
Fabricated Deck shell. Limited Lifetime Warranty o No Warranty No Warranty
Battery 1 Year Pro-rated No Warranty No Warranty

Other Non-Expendable Components

3 Years

No Warrant

No Warran

Engine*

*

*

*

Transmission **

*%

*%

*%

MZ5424S & MZ5425S (967003901 & 25021) -
stamped deck shell. Armor Protected Limited

Warranty 10 Years No Warranty No Warranty
Fabricated Deck shell. Limited Lifetime Warranty il No Warranty No Warranty
Battery 1 Year Pro-rated No Warranty No Warranty

Other Non-ExiendabIe Comionents 3 Years 1 Year No Warrani
Engine* * * *
Other Non-Expendable Components 2 Years 90 days 90 days
Tiller Tines sl No Warranti No Warrani
Engine* * * *
Battery 1 Year Pro-rated No Warranty No Warranty

Other Non-Expendable Components

3 Years

No Warrant

No Warran

Engine*

*

*

*

Other Non-Expendable Components

2 Years

1 Year

90 days

Engine*

*

*

*

Transmission

2 Years

No Warranty

No Warranty

Other Non-Expendable Components

2 Years

No Warrant

No Warran

Battery

1 Year Pro-rated

No Warranty

No Warranty

Other Non-Expendable Components

2 Years

No Warrant

No Warran

Model 5525PW:

Engine* * * *

Pump 2 Years No Warranty No Warranty

Other Non-Expendable Components 2 Years No Warranty No Warranty
All other Pressure Washers (6027PW, 9032PW, 1340PW)

Engine* * * *

Pump 2 Years 2 Years No Warranty

Other Non-Expendable Components 2 Years 2 Years No Warranty

Engine*

*

Other Non-Expendable Components*

*2 Years (2nd Year Parts

Only)

*2 Years-1365GN (2nd Year Parts Only)

No Warran

21




Consumer Wheeled Limited Warranty Chart 2012

Exhibit A

Consumer (personal,
household use only)

Commercial (any commercial,
professional, institutional, agricultural, or
income producing use, other than

Rental (any
rental usage)

Product/Component Rental Use)

| Spreader 1 Year 1 Year 1 Year
Robotic Mowers

Robotic Mower 2 Years 90 days 90 days

Battery 1 Year 1 Year 1 Year
Parts & Accessaories (if purchased)

Accessories (e.g., grass catcher, bumper guard

accessories, etc. 1 Year No Warranty No Warranty

Parts (e.g., belts, blades, etc.) 30 days No Warranty No Warranty
Parts & Accessaories (if replaced in Warranty Service)

Replacement parts and/or accessories provided

under this Limited Warranty are warranted only for

the BALANCE of the warranty period applicable to

the part or accessory that was replaced. See to left See to left See to left

Consumer Commercial Rental

* See Separate Engine Manufacturer's or Manufacturer's warranty. LCT Engines on specific Snow Throwers & Tillers, warranty through
Husqvarna.

** See refe

rence 1 (b) of the warranty statement.

RZ - Two (2) Year Consumer warranty, parts & labor, with Hydro-Gear Distributor network.

EZ - One (1) Year Commercial warranty, parts & labor, with Husqvarna.
Two (2) Year Consumer warranty, parts & labor, with Hydro-Gear Distributor network.

MZ - Two (2) Year Commercial warranty, parts & labor, with Hydro-Gear Distributor network.

**x | imited Lifetime Warranty" on Tiller tines and Fabricated Deck shell is for the life of the product or 7 (seven) years after the last date of the
complete unit's final production, whichever comes first. Deck Shell replacement will be limited to a maximum of two (2) decks within the Limited
Lifetime Warranty.

Armor Protected Stamped Deck Shell Example Below

Stamped Deck Shell

Armor Protected

Reinforced area

22

Fabricated Deck Shell Example Below

Stamped Deck Shell below, NOT reinforced

No reinforced area




TRACTEUR - NO. DE MODELE YTH24K48 (96048005400), NO. DE PRODUIT 960 48 00-54
SCHEMA

+ -
SCH12-F Q‘ \ ‘ \ ‘ 1O
BATTERIE “NA
SOLENOI .
SOLENOIDE DEMARREUR
|
AMPEREVETRE FUSIBLE o ! © |
NOIR
(FACULTATIF) ! P —
: ‘ ' EMBRAYAGE |
e ! o ELECTRIQUE

A I
|
I : REVERS PERMUTE :
I | PAS DANS REVERS I
| | |
e E—— |
NOIR | |
r—-———-=-=-=--= |
NOIR 1 1
T + 1.2 NOIR :
NN NOIR |INTERRUPTEUR DU SIEGE |
‘ '3 NOIR (NON OCCUPE) I
U\ NOIR 1 |
4¢— |
16 :
A
TJONCTION |
:CONNECTEUR |
T TN N |
) i T Ao
o |
3 : COURT-CIRCUITANT CONNECTEUR,
g | Chassis |
; CONNECTEUR |
e IF [H L JAumeE| oI °
UNITE D'ALLUMAGE
[IB E G (2 BOUGIES SUR LES
(FACULTATIF) MOTEURS A DOUBLE CIYLINDRE)
COMPTEUR NOIR
I]A [ID HORAIRE O
PRISE DE FORCE el A T T T T T oo BLU NOIR
INTERRUPTEUR e
(ACCOUPLER COTE) [ exutoire
(FACULTATIF)
RENDEMENT DU SYSTEME DE
ORGANE DARRET | CHARGE (9-16 AMP CC @ 3600 T/M)
D'ESSENCE SOLENOIDE
(Si Equipé)
O REGULATEUR
STATOR
w AN
] .
E : 28 VOLTS CA MIN. @ 3600 T/M (REGULATEUR DEBRANCHE)
(s}
O | BRUN @ NOIR
|
: 777777 J "
INTERRUPTEUR LUMIERE @
PHARES
—
CONTACTEUR D'ALLUMAGE 0; G ®
. CONNECTEURS
POSITION | CIRCUIT  “FAITS” O2 GS PINCES ISOLEES NON-AMOVIBLES
= REMARQUE: S| LES PINCES
ARRET M+ G+ Al D, O ISOLEES ONT ETE ENLEVEES O
ALLUMAGE B+ A1 POUR L'ENTRETIEN DU MODELE, CONNECTEURS
== ELLES DOIVENT ETRE REMISES AMOVIBLES
MARCHE B+ A1 L+A2 ggi‘s’s\‘iségigsié Tableau de bord Harnais EN PLACE POUR ASSURER LE _
DEMARRAGE(B + S + A1 (ACCOUPLER COTE) CONNECTEUR BON FONCTIONNEMENT DU CABLAGE.

23



\

TRACTEUR-NO.DEMODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54

ELECTRIQUE

T11Sf

Avec 12v exutoire I'option

103 _

Avec l'indicateur

d'heures |

option

24



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54

ELECTRIQUE

NO.
DE
REF.

NO.
DE
PIECE

532 16 34-65
874 76 04-12
532 18 64-91
532 17 61-38
532 40 02-52
532 00 41-52
532 40 02-53
532 41 28-95
532 17 51-58
873 51 04-00
532 14 54-91
532 40 15-45
532 19 33-50
532 41 19-35
532 11 07-12
532 40 11-04
817 72 04-08
532 13 15-63
532 19 25-07
532 40 17-63
532 17 46-51
817 06 05-12
532 19 42-76
532 17 52-42
532 43 53-95
532 19 02-70
817 67 04-12
819 09 14-16
532 40 44-54
532 40 75-68

DESCRIPTION

Batterie

Boulon 1/4-20 unc x 3/4

Bac de batterie

Interrupteur de sac plein

Harnais des prises de courant des phares
Ampoule N°1156

Cable de batterie

Céable de démarreur

Fusible

Ecrou H 1/4-20 unc

Céable de masse de 6 Ja. de 21" - noir
Interrupteur

Contacteur d’allumage
Clé/Chaine

L'interrupteur des phares

Harnais d'allumage/élever

Vis 1/4-20 x 1/2

Couverture de borne

Solénoide

Compteur horaire

Interrupteur

Vis 5/16-18 x 3/4

Harnais d’allumage chéssis/élever
Prise de courant d’ampoule
Couverture

Attache

Vis H 1/4-20 x 3/4

Rondelle 9/32 x 7/8 x 16 Ja.
L'assemblée du Cable
Interrupteur contraire

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.

25



"

TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
CHASSIS/ENCEINTES

[s2]
A
g
(92}
2
I
T
(0]
x
e
@
7}
17}
©
<
G



TRACTEUR-NO.DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
CHASSIS/ENCEINTES

NO.
DE
REF.

NO.
DE
PIECE

532 44 44-81
532 43 74-80
532 44 11-77
532 43 97-33
532 43 77-62
532 44 33-85
580 91 08-01
817 06 05-12
532 44 11-78
873 68 05-00
817 49 05-08
532 41 63-58
532 40 75-90
532 43 97-74
532 43 66-70
532 43 98-70
817 00 06-12
532 43 97-81
532 14 24-32
532 19 68-26
532 19 63-04
532 40 07-76
532 19 52-27
532 19 54-57
532 40 68-59
874 52 05-20
532 43 74-55
873 90 05-00
532 40 41-37
532 41 34-85

DESCRIPTION

Marque de fabrique
Tableau de bord

Capot

Lentilles C.G.
Calandre

Lentilles C.D.
Plaquette de moteur
Vis 5/16 - 18 x 3/4

Aile

Ecrou 5/16-18

Vis 5/16-18 x 1/2

Vis #10 x 0.750
Pare-chocs
Canalisation

Support

Deflecteur

Vis 3/8-16 x 3/4
Fenetre de combustible
Vis

Soutien du support
Piece d'entretoisement
Vis 10-24 x 5/8

Douille

Chassis

Tableau de bord
Boulon 5/16-18 x 1-1/4
Insert

Ecrou 5/16-18
Bouchon de Trou

Plate

27

NO.
DE
REF.
202
203
204
205
206
207
208
213
214
217
218
228
233
234
235
236
282
283
284
285
286
287
297
335
336
350

NO.
DE
PIECE

532 43 97-28
532 43 97-27
532 44 44-84
532 43 97-30
532 43 97-29
532 43 97-34
532 43 97-35
874 76 05-12
532 19 91-45
532 40 91-67
532 19 63-95
532 19 51-61
532 19 65-39
532 40 47-42
532 40 61-29
873 93 05-00
532 41 41-10
532 43 98-61
532 43 98-23
532 41 63-15
532 41 63-17
817 60 04-06
532 43 74-56
532 44 82-04
532 44 53-09
532 44 51-43
532 40 09-44

DESCRIPTION

Ventile C.D.

Ventile C.G.

Ventile sommet

Jupe C.D.

Jupe C.G.

Biseau C.D.

Biseau C.G.

Boulon H 5/16-18 unc x 3/4
Collier de retenue

Tige

Coussin

Tenon

Vis

Pare-Chocs

Entretoise pour l'aile
Ecrou auto-bloquant 5/16-18 unc
Collier de retenue
Panneau du levier
Panneau Asm.

Insert du Panneau C.D.
Insert du Panneau C.G.
Vis H 1/4-20 x 3/8
Insert

Couverture C.D.
Couverture C.G.

Pince

Jeu Pare-Chocs

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.



TRACTEUR-NO.DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
ENTRAINEMENT

e \ ¢
73 ! ‘ @
drive-tex_K46_pedal_79_r2 99 73 230



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54

ENTRAINEMENT

NO. NO.

DE DE

REF.  PIECE DESCRIPTION

532 12 35-83
81913 13-16
532 41 36-78
532 19 96-79
532 40 38-06
812 00 00-01
532 43 54-86
532 12 48-72
87211 06-14
532 19 43-27
873 90 06-00
532 19 43-26
532 13 09-69
532 19 78-65
874 49 05-40
532 44 06-19
874 76 05-20
532 41 57-42
873 90 05-00
817 00 05-12
817 49 05-08
532 12 47-88
876 02 04-12
532 16 94-84
532 10 57-09
532 44 82-75
532 42 91-64
532 40 52-57
532 19 43-22

Transmission TUFFTORQ K46 BT
(426120) (Commandez les pieces du
fabricant du transmission.)

Clé

Rondelle 13/32 x 13/16 x 16 Ja.
Ressort

Ressort de rappel

Tige du frein

Bague en "E"

Tige du frein de stationnement
Couverture de la pédale
Boulon

Poulie du galet-tendeur

Ecrou frein 3/8-16
Galet-tendeur

Courroie trapézoidale
Ensemble de 'arbre

Boulon 5/16-18 Cat. 5

Attache de torison

Boulon H 5/16-18 unc x 1.25
Tige

Ecrou frein H 5/16-18

Vis 5/16-18 x 3/4

Vis 5/16-18 x 1/2

Ressort D’Arrétoir

Goupille fendue 1/8 x 3/4
Collier de retenue

Ressort de rappel d’embrayage
Tige

L'écrou poussant

Loquet

Guide-courroie

29

NO.
DE
REF.
171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
227
230

NO.
DE
PIECE

872 11 06-16
532 13 70-57
532 44 14-55
872 11 06-22
532 19 43-21
81913 32-10
532 19 43-23
532 19 43-17
532 19 43-18
817 00 06-16
532 19 58-04
532 12 17-48
532 44 85-96
532 19 78-68
532 19 78-69
532 19 95-92
532 40 09-80
53212 01-83
532 40 31-19
532 42 12-63
532 40 17-23
532 19 61-31
532 40 31-87
879 21 20-10
532 40 33-19
532 40 15-64
817 49 05-12
532 18 89-67

DESCRIPTION

Boulon RDHD SQNK 3/8-16 unc x 2
Entretoise fendue

Guidon

Boulon 3/8-16 x 2-3/4 Cat. 5
Ressort de retenue

Rondelle

Raccord d’embrayage

Levier coudé

Guide

Vis 3/8-16 x 1

Support

Rondelle

Support

Loquet

Secteur denté

Tige

Culbuteur

Palier de nylon

Boulon

Pédale en avant

Pédale contraire

Le soutien de la poulie de tension
Poignée de clip a ressort d’arrétoir
Rondelle 21/32 x 1-1/4 x 10 Ja.
Garde De Courroie De Transmission
Support

Vis Thd. 5/16-18 x 3/4

Rondelle

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54

MOTEUR

29

_10_r2

engine-tex_Kohl-2cyl

EQUIPMEI\,IT FACULTATIF
PARA-ETINCELLES

30



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
MOTEUR

NO. NO.

DE DE

REF. PIECE DESCRIPTION

1 - —- Moteur Kohl No. de modele SV725-3031 (583918201)

(Commandez les piéces du fabricant du moteur.)
2 532 44 59-62  Silencieux
9 532 19 43-20 Ensemble de la guide courroie du moteur

11 532 40 00-08 Embrayage électricque
12 532 40 50-97 Poulie

15 532 43 80-80 Réservoir d'essence

18 53243 92-08 Chapeau

20 532 18 29-37 Commande des gaz

21 532 41 63-58 Vis #10 x 0.750

22 53219 15-96 Commande du starter

28 53240 11-35 Conduite d'essence

29 53213 71-80 Jeu de pare - étincelles
37 532 12 34-87 Bride de serrage de tuyau
41 53212 61-97 Rondelle 1-1/2 OD x 15/32 ID x .250
42 810 04 07-00 Rondelle frein 7/16

45 87351 04-00 EcrouH 1/4-20 unc

62 532 43 40-17  Déflecteur de débris

69 532 18 60-54 Garniture de silencieux
70 53214 66-99 Tube C.G.

71 532 14 67-00 Tube C.D.

79 53219 23-34 Vis 5/16-18 x.75

81 532 14 84-56 Tube de vidange d'huile
82 532 42 82-87 Soupape d'huile

85 532 17 39-37 Boulon H 7/16-20 x 4

87 53217 18-77 Boulon 5/16-18 unc x 1 avec sems
90 817 00 06-16  Vis 3/8-16 x 1

92 81712 06-16 Vis 3/8-16 x 1

REMARQUE: Toutes les dimensions de composant sont don-
nées en pouce d'E.-U. - - 1 pouce = 25,4 mm.

Pour des pieces de service et de rechange de moteur,
réclamez le numéro de téléphone libre pour votre fabricant de
moteur énuméré ci-dessous:

Kohler Co.

1-800-544-2444

31



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
ENSEMBLE DE LA DIRECTION

AN
)

~
N
\\\/ _)
P
©

/

J— =~
(( :
\.

steering-tex _HUSQSR_14_r1

32



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54

ENSEMBLE DE LA DIRECTION

NO.
DE
REF.

NO.
DE
PIECE

532 43 97-40
532 19 59-68
532 40 30-87
532 40 30-88
532 12 49-31
53212 17-48
812 00 00-29
532 12 12-32
53212 17-49
810 04 06-00
873 54 06-00
532 40 82-19
532 19 47-29
532 18 67-37
532 42 05-37
532 43 97-43
817 00 06-12
532 19 47-32
819 18 38-12
873 94 08-00
532 18 89-67
532 19 72-46
532 19 47-47
532 19 47-48
873 97 10-00
532 19 47-40
532 19 47-41
817 00 05-12
532 19 98-49
87102 07-48
532 19 47-37
873 90 07-00
532 19 91-62
532 19 61-97
532 44 49-62

DESCRIPTION

Volant de direction

Essieu

Ensemble de la broche C.G.
Ensemble de la broche C.D.
Palier de butée durci

Rondelle 25/32 x 1-5/8 x 16 Ja.
Rondelle clip n°t5304-75
Chapeau de broche

Rondelle 25/32 x 1-1/4 x 16 Ja.
Rondelle frein 3/8

Ecrou frein 3/8-24 unf

Arbre de direction

Arbre de plaque

Adaptateur du volant de direction
Support de direction

Insert de chapeau du volant de direction
Vis 3/8-16 x 3/4

Secteur denté

Rondelle 9/16 x 2-3/8 x 12 Ja.
Contre-écrou 1/2-20 unf
Rondelle .793 x 1.637 x .060
Support

Boulon a épualement

Rondelle

Ecrou frein a collet 5/8-11
Barre de direction C.G.

Barre de direction C.D.

Vis 5/16-18 x 3/4

Collier de retenue

Boulon H 7/16-14 x 3

Douille

Ecrou frein a collet 7/16-14 Cat. 5
Rondelle 1.5 x .505 x .118
Support

Chapeau

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.

33



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
CARTER DE TONDEUSE

48 Deck_tex_22_r1

34



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
CARTER DE TONDEUSE

NO.
DE
REF.

NO.
DE
PIECE

532 44 12-93
532 19 72-48
532 19 91-02
532 19 30-03
532 18 00-54
532 40 48-51
532 18 72-91
532 18 72-81
532 11 04-85
81913 13-12
872 11 05-05
872 14 05-05
532 19 42-08
532 17 43-78
873 68 05-00
532 17 44-93
532 10 53-04
532 17 81-02
532 11 04-52
532 18 17-07
532 13 14-91
532 17 39-84
532 18 76-90
532 15 35-32
532 40 02-34
532 19 73-80
532 19 60-65
53213 77-29
532 19 72-42
532 19 73-79
873 90 06-00
817 49 06-36
532 19 31-97
87211 06-12

DESCRIPTION

Ensemble du carter

Couvercle de mandrin C.G.
Couvercle de mandrin C.D.
Ensemble d'Boulon/Rondelle 7/16-20 unf
Lame de portance élevée

La tringle pour aucune oscillation
Ensemble de l'arbre

Carter du mandrin

Roulement a billes

Rondelle 13/32 x 13/16 x 12 Ja.
Boulon 5/16-18 x 5/8

Boulon 5/16-18 unc x 5/8
L'épingle fractionnée 5/16
Chicane

Ecrou 5/16-18 unc

Dispositif du courant a air
Chapeau de manchon

Ressort de torsion

Ecrou

Déflecteur de décharge

Tige de charniére

Vis

Rondelle

Poulie de mandrin

Ecrou

Poulie du galet-tendeur 4.50 HUB
Bras du galet-tendeur

Vis 1/4-20 x 5/8

Courroie d'entrainement

Poulie

Ecrou frein 3/8-16 unc

Vis 3/8-16 x 2-1/4

Poulie

Boulon 3/8-16 x 1-1/2 Cat. 5

35

NO.
DE
REF.

97
98
98
101
102
103
104
105

NO.
DE
PIECE

532 17 85-15
532 19 61-05
532 19 61-05
532 17 68-98
871 08 10-10
81906 12-16
810 07 10-00
532 16 07-93
532 12 50-04
872 11 05-08
532 19 74-51
532 19 34-06
532 17 48-73
81913 20-12
532 18 75-57
873 90 07-00
532 19 51-61
873 90 05-00
532 19 51-85
532 19 65-39
874 49 07-36
532 15 29-27
532 41 55-98
532 41 64-05
532 18 72-92

532 41 82-23

DESCRIPTION

Rondelle

Ressort de retenue

Ressort

Couverture De Broyeuse

Vis

Rondelle #10

Rondelle Frein #10

Loquet

Axe Du Loquet

Boulon 5/16-18 x 3/4

Tige

Boulon

Support des roues

Rondelle 13/32 x 1-1/4 x 12 Ja.
Douille

Ecrou frein 7/16-14 Cat. 5

Tenon

Ecrou frein H

Bras de suspension arriére

Boulon

Boulon Rondelle 7/16-14 x 2.25

Vis TT #10-32.5 3/8

Raccord de lavage du plateau de coupe
Connecter d'accouplement du rapide
Ensemble du mandrin (Inclut boitier,
ensemble arbe, et palier seulement -
poulie/écrou/rondelle et lame, boulon/
rondelle ne pas inclut)

Ensemble du carter de tondeuse complet

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
LEVAGE DE LA TONDEUSE

NO.
DE
REF
2

3

7

10
87
88
89

NO.
DE
PIECE

532 42 20-27
532 19 52-31
580 96 23-01
532 19 63-14
532 19 42-09
532 41 07-10
81919 19-12

DESCRIPTION

Ensemble de I'arbre
Ensemble de I'arbre de levage
Poignée cannelée du levier
Ressort de Torsion

Goupille fendue 7/16

Ressort de retenue

Rondelle

36

NO.
DE
REF.

90
91
97
98

NO.

DE

PIECE
532 19 42-08
532 19 51-81

817 00 06-12
532 19 52-64

DESCRIPTION

Goupille fendue 5/16
Raccord de levage
Vis 3/8-16 x .75
Raccord de levage

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.



TRACTEUR-NO.DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
ENSEMBLE DU SIEGE

seat-tex_6.5SL_2

NO. NO. NO. NO.

DE DE DE DE

REF. PIECE DESCRIPTION REF. PIECE DESCRIPTION

1 532 43 98-22 Siege 37 87380 05-00 Ecrou frein 5/16-18 unc

2 532 18 01-66  Support de pivot 40 53243 98-71  Guidon

3 532 14 06-75 Attache de I'ensemble de l'aile 41 532 19 82-00 Ressort de compression

6 87380 06-00 Ecrou frein H avec insert 3/8-16 unc 43 87476 06-12 Boulon 3/8-16 x 3/4

7 532 12 41-81 Ressort de compression du siege 44 81913 38-12 Rondelle 13/32 x 2-3/8 x 12 Ja.
8 53217 18-77 Boulon 5/16-18 unc x 3/4

10 5321969-77 Cuvette du siege REMARQUE: Toutes les dimensions de composantsontdonnées
21 532 17 18-52  Boulon a épaulement 5/16-18 en pouce d'E.-U. - - 1 pouce = 25,4 mm.

37



TRACTEUR-NO. DE MODELE YTH24K48 (96048005400), NO. DE PROD. 960 48 00-54
DECALCOMANIES

16 15 17 16
14 1
14 = |
9\ 4 27
: [N [ 3
AN ‘ } ’
l‘ ------ '
m /\ e
5 8
NO. NO. NO. NO.
DE DE DE DE
REF. PIECE DESCRIPTION REF. PIECE DESCRIPTION
1 581 57 90-01 Décalcomanie, avertissement 17 58391 83-01 Décalcomanie, Remplacement
3 581 57 99-01 Décalcomanie, avertissement -- 58172 48-01 Décalcomanie, dérivation
5 581 72 45-02 Décalcomanie, attention - - 532 43 96-81 Coussin de pied C.G.
7 581 57 95-01 Décalcomanie, avertissement -- 53243 96-82 Coussin de pied C.D.
8 581 58 00-02 Décalcomanie, schema - - 11556 92-27 Manuel de LOpérateur
9 532 14 50-05 Décalcomanie, de batterie (Anglais/ Francais)
14 53244 63-18 Décalcomanie, panneau du coté -- 583 95 66-27 Manuel des Pieces de Rechange
15 532 42 38-29 Décalcomanie, responsabilités du client (Anglais/Francais)
16 58162 73-01  Décalcomanie, du capot
WHEELS AND TIRES NO.  NO.
DE DE
REF. PIECE DESCRIPTION
1 532 0591-92 Capuchon de la valve du pneu
2 532 06 51-39  Tubulure de la valve
4 3 532 13 83-36 Ensemble de la jante antérieure
10 4 532 0599-04 Chambre a air antérieure (non fournie)
5 532 10 62-22  Pneu antérieur
5 6 532 12 49-57  Graisseur (roue antérieure seulement)
9 7 532 12 49-59  Palierabride (roue antérieure seulement)
8 8 532 17 50-39 Chapeau de I'essieu
9 532 13 84-68 Pneu arriere
10  5321249-26 Chambre a air arriere (non fournie)
11 532 13 83-37 Ensemble de la jante arriere
-- 532 14 43-34  Joint d'étanchéité de pneu (tube de

wheel_art_1-vgt

38

.30L [10 oz. Tube])

REMARQUE: Toutes les dimensions de composant sontdonnées
en pouce d'E.-U. - - 1 pouce = 25,4 mm.



HHusqvarna

Produits sur roues de consommateur — Garantie limitée
Husqgvarna garantit a I’acheteur original que ce produit HusqvarnaMD est exempt de vices de matériaux ou de fabrication sous des conditions normales d’utilisation
et d’entretien a compter de la date d’achat au détail pour la période de garantie applicable indiquée a I’annexe A. Cette garantie ne peut étre transférée a aucun aquéreur
subséquent de ce produit Husqvarna®. Certains composants (p. ex. les moteurs et les transmissions) sont exclus de la couverture et d’autres restrictions s’appliquent
comme le décrit ce document. Husqvarna réparera ou remplacera a sa discrétion, tout produit ou pieces défectueux couverts par la garantie limitée, gratuitement dans un
centre de service agréé ou un dépositaire Husqvarna en utilisant les pieces de remplacements d’origine Husqvarna, sous réserve des restrictions et exclusions ci-dessous.
Husqvarna n’offre pas un programme d’échange au comptoir.

AVERTISSEMENTS, LIMITATIONS ET EXCLUSIONS
1. EXCLUSION DE GARANTIE. CETTE GARANTIE LIMITEE EST LA SEULE GARANTIE EXPRESSE FOURNIE PAR HUSQVARNAET IL N’EXISTE PAS
D’AUTRES GARANTIES EXPRESSE A L’EXCEPTION DE CELLES QUI SONT EXPRESSEMENT AU PRESENT DOCUMENT, SAUF SUIVANT LES LOIS
APPLICABLES. CETTE GARANTIE EST OFFERTE UNIQUEMENT PAR HUSQVARNA ET NE PEUT ETRE MODIFIEE QUE PAR HUSQVARNA. CETTE
GARANTIE LIMITEE EST L’EXPRESSION FINALE DE NOTRE ACCORD, ET EXPRIME COMPLETEENT ET EXCLUSIVEMENT LES CONDITIONS
DE CET ACCORD. LA PRESENTE GARANTIE LIMITEE VOUS DONNE DES DROITS SPECIFIQUES, ET VOUS POUVEZ AVOIR D’AUTRES DROITS
LESQUELS VARIENT SUIVANT VOTRE EMPLACEMENT.

2. DUREE LIMITEE. TOUTE GARANTIE POUVANT ETRE IMPLICITE PAR LA LOI (Y COMPRIS TOUTE GARANTIE IMPLICITE DE CONVENANCE
A UN USAGE PARTICULIER OU D’UTILISATION ET DE GARANTIE IMPLICITE DE QUALITE MARCHANDE) EST LIMITEE A LA DUREE DE LA
PERIODE DE GARANTIE APPLICABLE EN VERTU DE CETTE GARANTIE. CERTAINES LOCALITES N’AUTORISENT PAS LES LIMITATIONS SUR LA
DUREE D’UNE GARANTIE IMPLICITE, LES LIMITATIONS CI-DESSOUS PEUVENT NE PAS S’APPLIQUER A VOUS.

3. RECOURS EXCLUSIFS. CERTAINES LOCALITES, Y COMPRIS LA PROVINCE DU QUEBEC, NE PERMETTENT PAS L’EXCLUSION OU LA
LIMITATION DE GARANTIE POUR LES DOMMAGES CORPORELS OU POUR LES DOMMAGES RESULTANTS D’UN DEFAUT DE FABRICATION, ET/
OU L’EXCLUSION OU LA LIMITATION SUR LES DOMMAGES INDIRECTS OU CONSECUTIFS. PAR CONSEQUENT, CERTAINES DES LIMITATIONS ClI-
DESSOUS PEUVENT NE PAS S’APPLIQUER A VOUS. LES RECOURS CI-DESSUS SONT LES SEULS RECOURS EXCLUSIFS POUR TOUTE VIOLATION
DE CETTE GARANTIE LIMITEE. AUCUN AUTRE RECOURS, Y-COMPRIS MAIS SANS S’Y LIMITER, AUX DOMMAGES ACCESSOIRES, INDIRECTS
OU CONSECUTIFS, POUR UNE PERTE DE PROFITS, UNE PERTE DE VENTES, DES DOMMAGES CORPORELS OU MATERIELS, OU TOUT DOMMAGE
ACCESSOIRE OU CONSECUTIF, N’EST DISPONIBLE, ET TOUS LES DOMMAGES SONT EXCLUS PAR LA PRESENTE.

4. Les moteurs, transmissions et certains autres composants ne sont PAS couverts.. Cette garantie limitée ne couvre aucun des cas suivants :

(a) Moteurs et accessoires.Sauf autrement indiqué sur I’Annexe A, tous les moteurs et accessoires ne sont pas couverts par cette garantie. Dans la plupart des cas,
ces articles ne sont PAS fabriqués par Husqvarna, auquel cas, ils peuvent étre couverts séparément par les garanties de leur fabricant respectif si elles sont fournies et
accompagnent le produit au moment de I’achat. Toutes les réclamations doivent étre soumises et envoyées au fabricant approprié ou selon toute autre indication sur ces
garanties distinctes. Husqvarna n’est pas autorisée a effectuer des réglages ou des réparations sous garantie dans le cas des moteurs fabriqués par Briggs & Stratton,
Honda, Kawasaki ou Kohler (exception : modéles équipés de moteurs LCT). Husqvarna n’assume aucune obligation sous garantie dans le cas des moteurs d’autres
fabricants, sous cette garantie limitée.

(b) Transmissions. Sauf autrement indiqué a I’Annexe A, outes les transmissions / boftes-pont(incluant les systemes d’entrainement) ne sont pas couvertes par cette
garantie limitée. Dans la plupart des cas, ces articles ne sont PAS fabriqués par Husqvarna, auquel cas, ils peuvent étre couverts séparément par les garanties de leur
fabricant respectif si elles sont fournies et accompagnent le produit au moment de I’achat. Les fabricants suivants de transmission / bofte-pont, Dana, Hydro-Gear,
Tuff-Torq, offrent une garantie sur la transmission ou la boite-pont a I’acheteur final ou a Husqvarna. Husqvarna assignera par la suite la garantie du fabricant sur la
transmission / boite-pont, ou tout droit & cet égard, a I’acheteur original de I’appareil. Pour obtenir un service sous garantie au niveau de la transmission / boite-pont,
communiquer d’abord avec le détaillant aupres de qui I’appareil a été acheté. Si vous avez besoin d’aide ou si vous avez des questions concernant la garantie en lien
avec la transmission / boite-pont, communiquer avec Husqvarna directement & partir du site Web www.husgvarna.com ou appelez le 800 487 5951 (E.-U.) ou le
800 805 5523 (Canada) pour contacter un revendeur Husqvarna autorisé. Toutes les réclamations doivent étre soumises et envoyées au fabricant approprié ou selon
toute autre indication sur ces garanties distinctes. Husqvarna n’est pas autorisée a effectuer les réglages ou les réparations au titre de la garantie sur les transmissions ou

les boites-pont. Husqvarna n’assume pas d’obligation de garantie a I’égard des fabricants indiqués ci-haut (pour les exceptions — voir I’Annexe A).

(c) Pieces non-réutilisables. Cette garantie limitée ne couvre pas les articles et piéces d’entretien générales (« Pieces non-réutilisables »), incluant, mais sans s’y
limiter, les bougies d’allumage, ampoules, filtres, lubrifiants, cordes de lanceur, courroies, lames et adaptateurs de lames..

(d) Composants de controle d’émissions. Cette garantie limitée ne couvre pas I’équipement et les composants de contréle des émissions au-dela des réglements de
I’U.S. Environmental Protection Agency (EPA) ou autres agences semblables. Ces équipements et composants sont couverts par une déclaration de garantie de contréle
des émissions distincte, fournie avec votre nouveau produit. Veuillez lire les informations sur cette déclaration de garantie distincte.

5. Toute utilisation COMMERCIALE, INSTITUTIONNELLE, AGRICOLE, AREVENU DE PRODUCTION ou LOCATIVE résultera soit
par une suppression de la garantie ou le raccourcissement de sa durée. Selon le produit, soit il ne bénéficiera d’aucune garantie ou sa durée sera
réduite, si le produit est utilisé a des fins commerciales ou locatives, institutionnelles, agricoles, industrielles, a revenu de production ou locatives,
dans ces circonstances, cette GArantie limité est offerte a la place et remplace le régime de garantie prévu par la loi. Se référer a I’ Annexe A.

6. Les produits remis a neuf ou révisés disposent d’une garantie limité de 30 jours. Sous cette garantie limitée, Les produits certifiés remis a neuf
ou révisés en usine disposent d’une garantie limité de 30 jours pour les piéces et la main d’oeuvre pour I’utilisation non-commerciale. Les produits
sont remis a neuf a I’usine Husqvarna.

7. Propriétaires (Vos) responsabilités. Pour préserver vos droits en vertu de la présente garantie limitée, vous devez faire preuve de diligence
raisonnable en matiere d’entretien et de I’utilisation du produit, y compris, le suivi de I’entretien préventif, I’entreposage, I’'usage de combustibles
et d’huiles tels que prescrits dans le manuel de I’utilisateur ci-joint. Par exemple, le propriétaire est responsable des points suivants, ils ne sont pas
couverts par cette garantie limitée :

a. Montage et service de préparation avant livraison, mises au point du moteur.

b. Réglages apres les premiers trente (30) jours de I’achat et au-deld, tel que réglages du cable d’accélérateur, des guides de courroie.

c. L’entretien préventif comme décrit dans le manuel de I’utilisateur.
De plus, vous devez cesser immédiatement I’utilisation du produit lors d’une défaillance ou d’un dommage quelconque. Le produit devrait étre
envoyé a un centre de service agréé ou a un dépositaire Husgvarna avant toute nouvelle utilisation.

39



8. Les dommages résultant du vieillissement normal, de I’usure ou de négligence ne sont PAS couverts. La garantie limitée ne couvre pas
les dommages autres que ceux découlant de défauts de matériel ou de fabrication. Les points suivants ne sont PAS considérés comme des défauts de
matériaux ou de fabrication et ne sont donc PAS couverts.

(a) abrasions aux plateaux de tondeuse;

(b)  pneus endommageés par des perforations externes;

(c) décoloration naturelle des matériaux due aux rayons ultraviolets;

(d) dommages a I’équipement de coupe par le contact avec, des roches ou d’autres matériaux non approuves et/ou des structures.
De plus, cette garantie limitée ne couvre pas les dommages, les défauts de fonctionnement ou les défaillances résultant de I’abus ou de la
négligence des produits connexes ou un des points suivants :

(e) Defaut de fournir ou d’effectuer les entretiens requis conformément aux indications dans le manuel de I’ utilisateur;

(f)  Abus, négligence, modifications, transformations, usure normale, mauvais entretien, utilisation d’accessoires non autorisés, manque de

lubrification ou défaillance du moteur en raison de I’ utilisation d’huiles qui ne répondent pas aux spécifications du fabricant de moteurs;

(g) Utilisation d’alcool-essence contenant du méthanol (alcool de bois). essence-alcool, laquelle contient un maximum de 10 % d’éthanol
(alcool de grains) ou 15 % de MTBE (éther tert butylique méthylique) est approuvée;

(h)  Utilisation de I’éther ou tout autre liquide de démarrage;

(i)  Nettoyage a la pression ou a la vapeur du produit;

(j)  Utilisation de bougies d’allumage autres que celles répondants aux exigences de performance en matiére d’émissions indiquées dans le
manuel de I’utilisateur;

(k)  Altération du régulateur de vitesse du moteur ou des composants d’émissions, ou le fait de faire tourner les moteurs au-dessus des
spécifications et des régimes de moteur recommandés dans le manuel de I’utilisateur;

(I)  Lutilisation de I’appareil sans boucliers ni protecteurs ou de dispositifs de sécurité de coupage modifiés, retirés ou mal installés.

(m) Tous filtres a air retirés ou endommagés, saleté excessive, abrasifs, eau salée, humidité, corrosion, rouille, vernis, carburant usagé, ou
toute réaction indésirable due a de mauvaises procédures d’entreposage;

(n)  Les défaillances en raison d’un montage, d’un service de préparation avant livraison incorrect, d’une réparation effectuée par toute
personne autre que dans un centre de service agréé ou chez un dépositaire Husqvarna pendant la période de garantie;

(0) Lagraisse ou I’huile contaminée par la saleté, I’usage de types inappropriés de graisse ou d’huiles, le défaut de se conformer aux
intervalles recommandés de graissage, des dommages causés par I’eau ou I’humidité ou un entreposage inadéquat;

(p)  Pulvérisateurs a pompage ou la pulvérisation de matériaux inflammables ou caustiques, crépines absentes ou brisées.

(g) Utilisation prolongée d’un produit lorsqu’un probleme de fonctionnement ou une défaillance initiale survient.

9. Garanties limitées a vie de fabrication de 10 ans, unité de coupe renforcée et estampée (protégée par armure). Ces garanties limitées ne
sont offertes que pour la coque de I’unité de coupe; les composés/pieces mécaniques tels que les courroies, les boitiers de broches, les roulements, les
lames, les tiges, les régulateurs de hauteur, le pivot, les roues anti-scalp, ne sont PAS couverts. La garantie limitée a vie ne couvre pas les dommages
autres que ceux découlant de défauts de matériel ou de fabrication. Les points suivants ne sont PAS considérés comme des défauts de matériaux ou
de fabrication et ne sont donc PAS couverts :

(@) Abrasions aux plateaux de tondeuse, y-compris I’usure due au sable;

(b) Dommages a I’équipement de coupe par le contact avec, des roches ou d’autres matériaux non approuvés et/ou des structures;

(c) Rouille et corrosion; et

(d) Décoloration naturelle de la peinture et des matériaux due aux rayons ultraviolets;

COMMENT OBTENIR LE SERVICE

10. Centre de service agréé ou dépositaire Husqvarna. Afin d’obtenir une couverture de garantie, il est de votre responsabilité (& vos frais) de
livrer ou d’expédier votre appareil Husqvarna a un centre de service agréé ou un dépositaire Husqvarna et d’organiser le ramassage ou le retour de
votre appareil apres que les réparations aient été effectuées. Si vous ne connaissez pas I’emplacement du centre de service agréé ou un dépositaire
Husgvarna au 1 800 487 5951 entre 8 h et 20 h (HNE), ou visitez www.husgvarna.com. Si vous avez besoin d’aide ou si vous avez des questions

concernant cette garantie limitée, vous pouvez communiquer avec nous au 800 487 5951 entre 8 h et 20 h (HNE) ou au 800 805 5523 (Canada) entre
8 h et 20 h (HNE) ou consultez le site www.husgvarna.com,

11. Documentation requise. Vous devez conserver et présenter une preuve d’achat (y compris la date, le modéle du produit et, le cas échéant, le
numéro de série du moteur) a un centre de service agréé ou un dépositaire Husgvarna pour une réparation sous garantie en vertu de cette garantie
limitée. La preuve d’achat incombe exclusivement a vous. Husgvarna vous encourage a enregistre votre produit en ligne a I’adresse www.usa.
husqvarna.com (E.-U. et Canada) pour nous aider & assurer, entre autres, que vous soyez prévenu sur des informations importantes sur les produits.
Cependant, I’enregistrement de votre produit n’est pas une condition du service de la garantie.

Husqvarna Professional Products, NA, Ine.
9335 Harris Corners Parkway, Suite 500, Charlotte, NC28269

57549 43-01 W 2012 IR

40



Produit/composant

Tableau de garantie limitée des produits sur roues de consommateur 2012 Annexe A
Consommateur (perso Commercial (toute utilisation commerciale, professionnelle, Location (toute
nnel, utilisation institutionnelle, agricole ou a revenu de production, sauf l'utilisation utilisation en
domestigue seulement) en location) location)

Tondeuses a siége :

Cadre, chassis, essieu avant 5 ans Aucune garantie Aucune garantie
Moteur* * * *
Husqgvarna/Peerless) 3 ans Aucune garantie Aucune garantie
Transmission (si tierce partie)** i ** i
Modéless XLS Models uniquement - coque

d'unité de coupe étampée. Garantie limitée de la 10 ans Aucune garantie Aucune garantie

Coque d'unité de coupe fabriquée. Garantie

limitée a vie il Aucune garantie Aucune garantie

Batterie 1 an au prorata Aucune garantie Aucune garantie

Autres composants non réutilisables 3ans Aucune garantie Aucune garantie
Tondeuses « Zero Turn » - usage résidentiel (RZ

Moteur* * * *

Transmission** i Aucune garantie Aucune garantie

RZ5426 (967003601 et 967003602) - coque

d'unité de coupe étampée. Garantie limitée de la

protection a |"armure 10 ans Aucune garantie Aucune garantie

Coque d'unité de coupe fabriquée. Garantie
limitée a vie

*kk

Aucune garantie

Aucune garantie

Batterie

1 an au prorata

Aucune garantie

Aucune garantie

Autres composants non réutilisables

3 ans

Aucune garantie

Aucune garantie

Tondeuses « Zero Turn » - usage résidentiel (MZ

Moteur*

*

*

Transmission**

*k

(3

*k

MZ5424S et MZ5425S (967003901 et 25021) -
coque d'unité de coupe étampée. Garantie
limitée de la protection a I"armure

10 ans

Aucune garantie

Aucune garantie

Coque d'unité de coupe fabriquée. Garantie

limitée a vie il Aucune garantie Aucune garantie

Batterie 1 an au prorata Aucune garantie Aucune garantie

Autres composants non réutilisables 3 ans 1an Aucune garantie
Tranche gazon LE475, rotoculteurs, souffleuses a neige

Moteur* * * *

Autres composants non réutilisables 2 ans 90 jours 90 jours

Dents de rotoculteur

Aucune garantie

Aucune garantie

Tondeuses poussée, taille-haie a roue haute

Moteur*

*

*

Batterie

1 an au prorata

Aucune garantie

Aucune garantie

Autres composants non réutilisables 3 ans Aucune garantie Aucune garantie
Coupe-herbe sur coussin d'air

Moteur* * * *

Autres composants non réutilisables 2 ans 1an 90 jours
Tondeuses autoportées a plateau avant

Moteur* * * *

Transmission 2 ans Aucune garantie Aucune garantie

Autres composants non réutilisables 2 ans Aucune garantie Aucune garantie

Cultivateurs

Batterie

1 an au prorata

Aucune garantie

Aucune garantie

Autres composants non réutilisables 2 ans Aucune garantie Aucune garantie
Nettoyeurs a pression
Modeéle 5525PW :
Moteur* * * *
Pompe 2 ans Aucune garantie Aucune garantie
Autres composants non réutilisables 2 ans Aucune garantie Aucune garantie

Tous les autres nettoyeurs a pression (6027PW,

9032PW, 1340PW)
*

Moteur* * *
Pompe 2 ans 2 ans Aucune garantie
Autres composants non réutilisables 2 ans 2 ans Aucune garantie

Générateurs

Moteur*

*

*

Autres composants non réutilisables*

*2 ans (2e année
piéces seulement)

*2 années — 1365GN (2e année pieces seulement)

Aucune garantie

Epandeuses

[Epandeuse

1an

1lan

1an

41




Tableau de garantie limitée des produits sur roues de consommateur 2012 Annexe A
Consommateur (perso Commercial (toute utilisation commerciale, professionnelle, Location (toute
nnel, utilisation institutionnelle, agricole ou a revenu de production, sauf I'utilisation utilisation en
domestique seulement) en location) location)
Produit/composant
Tondeuses robotiques
Tondeuse robotique 2 ans 90 jours 90 jours
Batterie 1an 1an 1an
Piéces et accessoires (si acheté)
Accessoires (p. ex., bac de ramassage,
accessoires de protection de pare-choc, etc.). 1an Aucune garantie Aucune garantie
Piéces (p. ex., courroies, lames, etc.) 30 jours Aucune garantie Aucune garantie

Piéces et accessoires (si remplacés sous le service de la garantie)

ayant été remplacé.

Les piéces ou accessoires de remplacement
fournis sous cette garantie limitée sont garantis
uniquement pour le SOLDE de la période de
garantie applicable a la piéce ou a I'accessoire

Voir a gauche

Voir a gauche

Voir a gauche

Consommateur

Commercial

Location

*Voir la garantie distincte du fabricant de moteur ou du fabricant. Moteurs LCT sur souffleuses a neige et rotoculteurs spécifiques, garantie par Husqvarna.
**\/oir la référence 1 (b) de I'énoncé de garantie.
RZ — Deux (2) ans de garantie au consommateur, pieces et main-d'oeuvre, aupres du réseau de distributeurs Hydro-Gear.
EZ - Un (1) an de garantie commerciale, pieces et main-d‘oeuvre, auprés de Husqvarna.

Deux (2) ans de garantie au consommateur, pieces et main-d‘oeuvre, auprés du réseau de distributeurs Hydro-Gear.
MZ — Deux (2) ans de garantie commerciale, piéces et main-d'oeuvre, auprés du réseau de distributeurs Hydro-Gear.

*** | a « Garantie a vie limitée » sur les dents des rotoculteurs et de la coque fabriquée de I'unité de coupe est pour la durée de vie utile du produit ou 7 (sept) années
apres la derniere date de la production complete finale de I'équipement, selon la premiére éventualité. Le remplacement de la coque de l'unité de coupe est limité a
(2) unités de coupe dans le cadre de la garantie a vie limitée.

Exemples de coque d'unité de coupe

Coque d'unité de coupe
étampée protégée par
armure

étampée protégée par armure, ci-dessous

s/

&

Exemple de coque d'unité de coupe fabriquée, ci-dessous

Coque d'unité de coupe étampée ci-dessous, NON renforcée

Zone non renforcée

42




SERVICE NOTES/REMARQUES D'ENTRETIEN

43



12/18/2012 JM



